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QUALITY CERTIFICATE

Quality Certificate No: SMC-Q- 0100

Compressive Strength Of Concrete Specimens ( ASTM-C39)

Customer Name : POSN ARy
Customer Account : Location: althuriya
Cement kg/m“ Cement Type | Slump (mm) Structure Standards used
Specs 400 SRC 150 FOUNDTIONS | ASTM-C 31/C 192
Concrete Temp Quantity ( m") Air Content Sample (mm ) 'l'ir‘nci(ﬂ)f_lr)gp'arturc
30.0 °C — 2.0% 150 X 150 X 15¢

TEST RESULTS

DATE CASTED 24/01/2012
DATE TESTED 31/01/2012
AGE (DAYS) 7
SAMPLE NO A B AVERAGE
APPLIED LOAD (KN) 520 470 495
STRENGTH kg/cm? 235.7 213.1 224.4
AVERAGE kg/cm® 224.4
STRENGTH Mpa 23.1 | 20.9 | | | 22.0
AVERAGE Mpa 22.0
REMARKS Required for this Mix Design aT7 days 225 kg/em2
4
Lo
|

Gl O bl 7 dm Sl A0l A CrSa da glia JAI Y Guag
Gua f U (e agn 28 2y sl Al glia (e %75 (8 quall


http://www.youtube.com/watch?v=7u917IyPQq0&feature=youtu.be

YPRISTEINF MY

NAMAA Consult
pope

s.A.E

Determination of Compressive Strength of Hardened Concrete
( Using Cubic Samples )

Wednesday, August 08, 2012

Date
Client LSl Jlae DU dpsaighl 48 5l
Location & Project ' onaldd) pentll - Jge e
Sample 2 [ paS 200 dgal - Aple 2ol
Casting Date Wednesday, August 01, 2012
Breaking Date : Wednesday, August 08, 2012
Lab. Technician Ahmed AbdulFatah
File No. 1
No. | Dimension Weight Density Age Breaking Load Breaking stress Average stress
(cm) (gm) (ton/m?) | (day) (ton) (kg/cm?) » (kg/cm?)
1 15 x15x15 8173 2.42 7 47.91 212.91
2 15 x15x15 8021 2.38 7 50.97 226.50 212.91
3 15x15x15 7936 2.35 7 44.85 199.32
Notes:

1- The samples had been casted by the client's acknowiledgement.
2- The casting date had been written by the client's acknowledgement.

3- Unstandardized cube's ( Irregular cube) result will be ignored.

‘Lab. Enginéer Checked by Lab. Director
Ahmed !bra'héfn : Dr: Ramadan Abdel Maguid

Al Haram : 11 Mohamed Esmail - Behind Europa Hotel YEV 0. 0o VY010 S @By — Lagygl (BB LBl — baolows | e VY & oy

P.Code: 12515, P.O. Box : 341
Tel / Fax : (+202) 3586 4547 - 3976 8845 - 3586 2703 (+ Y2Y) YOAT 08V = YAYT AAEO = YOAT YVo¥ : usLal
El Dokki : 11 Ahmed Al Shatoury St. Off Dokki St. ALY Ayt il 5 e ¢ il A 51 ~
Behind German School S GBI B oAt Eop bl dar T+
Info@namaaconsult.com (+ YoF) YYYALTAA = YYYALYAE t uSLal

Tel / Fax : (+202) 33380314 - 33380319
www.namaaconsult.com



NAMAA Consult
S.A.E

‘a’&y-ﬁﬁ‘&bw"’“ W shad
pope

Determination of Compressive Strength of Hardened Concrete
( Using Cubic Samples )

Date Sunday, August 12, 2012
Client ALl Jlee M dsunighl 48 il
Location & Project sl pantll - Jse d e
Sample 2 ] aaS 200 dgal - dple 2l
Casting Date Sunday, August 05, 2012
Breaking Date - .Sunday, August 12, 2012
Lab. Technician ‘ Ahmed AbdulFatah
File No. 1
No. | Dimension Weight Density Age Breaking Load | Breaking stress Average stress
{cm) (gm) (ton/m3) | (day) (ton) (kg/cm?) (kg/cm?)
1 15x15x15 8149 2.41 7 52.50 233.30
2 15x15x15 8168 2.42 7 50.97 226.50
3 15x 15 x 15 7915 235 | 7 48.93 217.44
; 204.61
4 15x15x15 8186 2.43 7 36.70 163.08
5 15x15x15 8132 2.41 7 50.97 226.50
6 15x15x15 8085 2.40 7 36.19 ‘ 160.82
Notes:
1- The samples had been casted by the client's acknowledgement.
e had been written by the client's acknowledgement.
ﬁﬁiié’él,, ‘ube's ( Irregular cube) result will be ighored.
Checked by Lab. Director
Dr: Ramadan Abdel Maguid
Al Haram : 11 Mohamed Esmail - Behi R e csh Bl
P.Coder 12618 PO Box ol o O Vot WOOND GRitsi sy = Mapst il = Jusbamfidams 1Y 5 gl
Tel / Fax : (+202) 3586 4547 - 3976 8845 - 3586 2703 (+ YoY) YOAT £08Y = YAYTL AAEO = YOATL YVoY : uslas
El Dokki : 11 Ahmed Al Shatoury St. Off Dokki St. 3 als 5 \ap a1 s i
Behind German School AL Dyl il (B i 30 £y S ypall| a2 | ¢ (il
Tel / Fax : (+202) 33380314 - 33380319 Info@amaaconsult.com (+ YY) YYTASTIA - YFEYASYIE @ sl

www.namaaconsult.com
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NAMAA Consult
S.A.E

Determination of Compressive Strength of Hardened Concrete
( Using Cubic Samples )
Date Saturday, August 25, 2012
Client 2Ll Jlae S dsaighl 48,40
Location & Project o) pantll - Jge i jle
Sample 2 au/ paS 200 deal - dle 2018
Casting Date Monday, August 13, 2012
Breaking Date Saturday, August 25, 2012
Lab. Technician - Ahmed AbdulFatah
File No. 1
No. |Dimension Weight Density Age Breaking Load Breaking stress Average stress
(cm) (gm) (ton/m?) | (day) (ton) (kg/cm?) {kg/cm?)

1 15x15x15 8250 2.44 12 47.91 212.91

2 15x15x15 8126 2.41 | 12 56.07 249.15 244.62

3 15 x15x 15 8098 2.40 12 61.16 271.80

Notes:

1- The samples had been casted by the client's acknowledgement.
2- The casting date had been written by the client's acknowledgement.

3- Unstandardized cube's ( Irregular cube) result will be ignored.

Ry

-
‘

Checked by Lab. Director

Dr: Ramadan Abdel Maguid

Al Haram : 11 Mohamed Esmail - Behind Europa Hotel 173 AY0V0 - o ian 218 s
P.Code : 12515, P.O. Box : 341 P a1 Y00 Sy @By — Ligyg) B il - Juslauf dena i 1N+ ]

Tel / Fax : (+202) 3586 4547 - 3976 8845 - 3586 2703 (+ Y2Y) YOAT £08Y = YAV AAEO = YOAT YVoY : uSlil

El Dokki :11 Ahmed Al Shatoury St. Off Dokki St. 3 als 5 et sal i & .
Bonlrd G Sohol ALY Ayl wild DI 0§ e G yedollid| e | i ¢ (omedld!
Info@namaaconsuli.com (FY2¥) YYYALYIA = YYYALYAE t uSLal

Tel / Fax :(+202) 33380314 - 33380319
www.namaaconsult.com
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Determination of Compressive Strength of Hardened Concrete
( Using Cubic Samples )
Date Wednesday, August 29, 2012
Client ALKl Jlae DU dusaigh 48 0l
Location & Project osdall gaatll - Jge Ji e
Sample 2 a8 200 Algal ~dudle a6
Casting Date ' Wednesday, August 01, 2012
Breaking Date : Wednesday, August 29, 2012
Lab. Technician Ahmed AbdulFatah
File No. 1
No. | Dimension Weight Density Age Breaking Load Breaking stress Average stress
(cm) (gm) (ton/m?) | (day) (ton) (kg/cm?) ‘ (kg/cm?)

1 15x15x15 8022 2.38 28 56.07 249.15

2 15x15x 15 8016 2.38 - 28 51.99 231.03 250.66

3 15x15x15 8098 2.40 28 61.16 271.80

Notes:
1- The samples had been casted by the client's acknowledgement.
2- The casting date had been written by the client's acknowledgement.

3- Unstandardized cube's ( Irregular cube) result will be ignored.

Checked by Lab. Director

Dr: Ramadan Abdel Maguid

Al Haram : 11 ﬁgﬁamed Esmail - Behind Europa Hotel Yé) . g \YOVO Gy - Lgygl aulid wals - [EPC PR P Sua \ {
P.Code : 12515, P.O. Box : 341 e S - Lanld dpsleulane i) 2t

Tel / Fax : (+202) 3586 4547 - 3976 8845 - 3586 2703 (+ Y2¥) YOAT $08Y = YAV AAEO = YOAT YVoY : uSLa0

El Dokki : 11 Ahmed Al Shatoury St. Off Dokki St. ROLY ) Al Al DA (5 (0 8 e ypaldidf e T i + ol

Behind German School

Tel / Fax : (+202) 33380314 - 33380319 Infoénamaaconsuit.com (+ YY) YYYASYI4 - YYYAYIE @ uSlil

www.namaaconsult.com
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Determination of Compressive Strength of Hardened Concrete
( Using Cubic Samples )

Date Sunday, September 02, 2012
Client ALa<idl Jlee W Aunigll 4 LAl
Location & Project oselall aeall - Je J e
Sample ' 2 s/ aaS 200 da) - Aule 2ol B
Casting Date Sunday, August 05, 2012
Breaking Date ~ Sunday, September 02, 2012
Lab. Technician Ahmed AbdulFatah
|File No. ]
No. | Dimension Weight Density Age Breaking Load Breaking stress Average stress
{cm) {gm) (ton/m3) | (day) (ton) (kg/cm?) (kg/cm2)
1 15x15x 15 8064 2.39 28 72.88 323.90
2 15x15x 15 8128 2.41 28 78.49 348.81
3 15x15x 15 8062 2.39 28 67.28 298.98
: 297.47
4 15x15x 15 8160 242 28 61.67 274.07
5 15x15x 15 8196 2.43 28 62.69 278.60
6 15x15x 15 8226 | 244 28 58.61 : 260.48
Notes:
1- The samples had been casted by the client's acknowledgement.
2- The casting date had been written by the client's acknowledgement.
ized cube's ( Irregular cube) result will be ignored.
Checked by Lab. Director
Dr: Ramadan Abdel Maguid
Al Haram : 11 Moh@med Esmail - Behind Europa Hotel Y6V 0 0 VY010 ikt 6By — Ligygh Bl il — (s aeh 1Y ¢y
P.Code : 12515 , P.O. Box : 341 -0 \TON0 i, - a3 aelaldens 1)
Tel / Fax : (+202) 3586 4547 - 3976 8845 - 3586 2703 (+¥2Y) YOA™ $08Y - YAV AAED = YOAT YVo¥ : uslal
El Dokki :11 A:hmed Al Shatoury St. Off Dokki St. ALY Ayl ald A e sale Gyelallid) b i i ¢ (bl
Behind German School .
Tel / Fax : (+202) 33380314 - 33380319 Info@namaaconsult.com (+ Yo¥) YYYASYAA - YYYASYIE :usliD

www.namaaconsult.com



( Using Cubic Samples )

Determination of Compressive Strength of Hardened Concrete

Date Monday, September 10, 2012
Client ALaiall Jlae S Al 48,3l
Location & Project * e s e oebadlaaatl - Jse i jle
= Sample e S e D an [pal P00 gl - Ale 2l E
Casting Date Monday,-August 13, 2012
Breaking Date = Monday,-September 10, 2012
Lab. Technician Ahmed AbdulFatah
File No. 1
No. | Dimension Weight Density Age Breaking Load Breaking stress Average stress
{cm) (gm) (ton/m?) | (day) (ton) (kg/cm?) (kg/cm?)
1 15x15x15 7980 2.36 28 66.26 294.45
2 15 x15x 15 8105 2.40 28 71.36 317.10 292.94
3 15x15x 15 8199 2.43 28 60.14 267.27
Notes:

1- The samples had been casted by the client's acknowledgement.
2- The casting date had been written by the client's acknowledgement.

3- U‘n_vsvt@amndardized cube's ( Irregular cube) result will be ignored.

\‘/4) Lab. Engfnee_r Checked by Lab. Director

Ahmed Ibrahem’ Dr: Ramadan Abdel Maguid




NAMAA

Determination of Compressive Strength of Hardened Concrete

( Using Cubic Samples )

Date Tuesday, September 11, 2012
Client ALl Jlae DU At 45 a0
Location & Project sl il - Jge Jib e
Sample 2 o/ paS 200 deal - Aale oo g8
Casting Date Tuesday, September 04, 2012
Breaking Date s Tuesday, September 11, 2012
Lab. Technician ——~ “Ahmed AbdulFatah
[Eile Nozhr woeeem e e == ]
No. | Dimension Weight Density Age Breaking Load Breaking stress Average stress
(cm) (gm) (ton/m3) | (day) (ton) (kg/cm?) (kg/em?)
1 156x15x15 8105 2.40 7 45.87 203.85
2 | 15x15x15 8118 2.41 7 41.79 185.73
3 | 156x15x15 8141 2.41 7 55.05 244.62
214.42
4 | 15x15x15 8093 2.40 7 55.05 244.62
5 | 15x15x15 8089 2.40 7 43.83 194.79
6 | 15x15x15 8131 2.41 7 4 47.91 212.91

Notes:

1- The samples had been casted by the client's acknowledgement.

2- The casting date had been written by the client's acknowledgement.

e 3- Unstandardized cube's ( Irregular cube) result will be ignored.

Y ) Lab. Engineer
ys S\

med Ibrahem - &
P

Checked by Lab. Director

Dr: Ramadan Abdel Maguid




NAMAA

Determination of Compressive Strength of Hardened Concrete

( Using Cubic Samples )

Date Thursday, September 20, 2012
Client Alal€iall Jlae M dauaiell 45 AN
Location & Project oealall aeadll - Jge Jib e
Sample 2 pu [ paS 250 dgal - dalus 2ol g
Casting Date Thursday, September 13, 2012
Breaking Date . i e = Thursday,-September 20, 2012
Lab. Technician e e | ieapet ] e ~Ahmed AbdulFatah
File No.=io ioiossy @ m e e | =
No. | Dimension Weight Density Age Breaking Load Breaking stress Average stress
(cm) {(gm) (ton/m3) | (day) (ton) (kg/cm?) (kg/cm?)
1 15x15x 15 8167 2.42 7 56.07 249.15 7
2 15x15x15 8280 2.45 7 75.43 335.22
3 15 x15x15 8135 2.41 7 70.34 312.57
4 15x15x 15 8165 2.42 7 66.26 294.45
5 15x15x 15 8260 2.45 7 70.34 312.57
6 15x15x 15 8269 2.45 7 62.18 276.33

Notes:
1- The samples had been casted by the client's acknowledgement.
2- The casting date had been written by the client's acknowledgement.

3- Unstandardized cube's ( Irregular cube) result will be ignored.

fﬂgabi'ﬂE“nginghgr Checked by Lab. Director
VSRR "

1

ﬁ%ﬁ“ﬁ%‘gdlbrahemu Dr: Ramadan Abdel Maguid




Determination of Compressive Strength of Hardened Concrete

( Using Cubic Samples )

Date

Thursday, September 20, 2012

Client

ALaaall Jlee 3 dpuaigl 48,50

Location & Project

sl aeadll - Jge Jiijle

2 o] 28 250 Jeal - Aalus 15

Sample
Casting Date Thursday, September 13, 2012
.. Thursday,-September 20, 2012
e Ahmed AbdulFatah
e SO et 2 5
No. | Dimension Weight Density Age Breaking Load Breaking stress Average stress
(cm) (gm) (ton/m3) | (day) (ton) (kg/cm?) (kg/cm?)
7 15x15x15 8069 2.39 7 84.10 373.73 '
8 15x15x 15 8075 2.39 7 65.75 292.19
9 15 x15x 15 7965 2.36 7 57.59 255.95
10 | 15x15x 15 8167 2.42 7 72.38 321.63
11 | 15x15x15 8272 2.45 7 58.61 260.48
12 | 15x15x 15 8164 2.42 7 63.20 280.86
Notes:

1- The samples had been casted by the client's acknowledgement.

2- The casting date had been written by the client's acknowledgement.

3- Unstandardized cube's ( Irregular cube) result will be ignored.

P

e

Ahried Ibrahe

_kabrEnginger

Checked by Lab. Director

Dr: Ramadan Abdel Maguid




NAMAA

Determination of Compressive Strength of Hardened Concrete

( Using Cubic Samples )

Date

Thursday, September.20, 2012

Client

Tl Joam N rguaigl) S 2

Location & Project

oselall paatll - Jge e

Sample

2 oo ] a8 250 gl - dakas ol

Casting Date Thursday, September 13, 2012

Breaking Date Thursday, September 20, 2012

Lab. Technician =~ _Ahmed AbdulFatah

|FileNo. =~ e B '
No. | Dimension Weight Density Age Breaking Load Breaking stress Average stress
{em) (gm) (ton/m3) | (day) (ton) (kg/cm?) (kg/cm?)

13 | 15x15x15 8131 2.41 7 57.59 255.95
14 | 15x15x 15 8117 2.41 7 84.10 373.73
15 | 15x15x15 8164 2.42 7 80.02 355.61
16 | 15x15x15 8074 2.39 7 67.28 298.98
17 | 15x15x15 8227 2.44 7 53.52 237.83
18 | 15x15x 15 8082 2.39 7 53.01 235.56

Notes:

1- The samples had been casted by the client's acknowledgement.

2- The casting date had been written by the client's acknowledgement.

3- Unstandardized cube's ( Irregular cube) result will be ignored.

_ Lab-Engineer
; @ Aaadd "'4,%_

Checked by Lab. Director

Dr: Ramadan Abdel Maguid




NAMAA |

Determination of Compressive Strength of Hardened Concrete
( Using Cubic Samples )

Thursday, September 20, 2012

Date
Client ALasadl Jlae 3 duwaigh 48 il
Location & Project sl aandll - Jge i e
Sample 1 2 aus [ aaS 250 dal - dalus aclf
Casting Date Thursday, September 13, 2012
Breaking Date on e TEie ~ Thursday, September 20, 2012
Lab. Technician =~ e e e Ahmed AbdulFatah
File No. &2 wn o B ol reac o e
No. | Dimension Weight Density Age Breaking Load Breaking stress Average stress
(cm) (gm) (ton/m3) | (day) {ton) (kg/cm?) (kg/cm?)
19 | 15x15x15 8225 2.44 7 70.34 312.57
20 | 15x15x 15 8038 2.38 7 72.88 323.90
298.00
Notes:

1- The samples had been casted by the client's acknowledgement.
2- The casting date had been written by the client's acknowledgement.

3- Unstandardized cube's ( Irregular cube) result will be ignored.

Lab. Engineer Checked by Lab. Director

Dr: Ramadan Abdel Maguid
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NAMAA

Determination of Compressive Strength of Hardened Concrete
( Using Cubic Samples )
Date Monday, September 24, 2012
Client ALSaal Jlee M daigh 48 30
Location & Project oualall paxill - Jise sl
Sample et S D e [ paXi250 dga) Aals 2ol
Casting Date = =~ ooE Monqa’y,‘ September 17, 2012
Breaking Date ~ " Monday, September 24, 2012
Lab. Technician “= 7 Ahmed AbdulFatah
File No. 1
No. Dim\ension Weight Density - Age Breaking Load Breaking stress Average stress
(cm) (gm) (ton/m?) | (day) (ton) (kg/cm?) (kg/cm?)

1 15x15x 15 8120 2.41 7 58.10 258.21

2 15x15x 15 8105 2.40 7 68.30 303.51 266.52

3 16 x15x 15 8082 2.39 7 53.52 237.83
Notes:

1- The samples had been casted by the client's acknowledgement.

2- The casting date had been written by the client's acknowledgement.

3- Unstandardized cube's ( Irregular cube) result will be ignored.

2\
Lab. Engjneer

- \n
\r ﬁ‘i"\‘ S

Checked by Lab. Director

Dr: Ramadan Abdel Maguid
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